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Boot Components

Floor Feeder Repair Parts

Boot Components

Single Broiler Boot Components: 6822
Single MODEL ATF™ Boot Components: 6821

PN: 6822 PN: 6821
Mfg’d | Mfg’d || Mfg’d | Mfg’d
11/1979 | 12/1996 || 11/1979 | 12/1996
thru to thru to
12/1996 | Present || 12/1996 | Present
Item Description Part No | Part No || Part No | Part No
1 Boot Weldment 3760 3760 4224 4224
2 Tube Clamp 24063 24063 24063 24063
3 Cap 29373 29373 29373 29373
4 Outlet Tube 4556 4556 4556 4556
5 Sleeve 5648 5648 5648 5648
6 3/16 x 1" Pin 2960-1 | 2960-1 || 2960-1 | 2960-1
7 Bearing 2689 2689 2689 2689
8 Washer 2955-14 | 2955-14 || 2955-14 | 2955-14
9 Anchor 6818 38540 6818 38540
10 Screw 1174 47867 1174 47867
11 | Anchor and Bearing Assembly | 6817 39372 6817 39372
12 Cannonball 3531 3531 3531 3531
13 Latch Pin Assembly 2683 2683 2683 2683
-- Danger Decal 2527-9 | 2527-9 || 2527-9 | 2527-9

68

MF1523—-13 8/2004

MF1893A



Floor Feeder Repair Parts

Boot Components

Twin Broiler Boot Components: 6824

Twin MODEL ATF™ Boot Components:

*The Jumper Wire Kit includes an insulated piece of High-Voltage Wire (Part No. 28994) and (2) Cable Clamps.
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8460
6824 8460
Mfg’d | Mfg’'d || Mfg'd
10/1979 | 12/1996 || 10/1979
thru to to
12/1996 | Present || Present
Item Description Part No | Part No || Part No
1 Boot Weldment 3932 3932 8461
2 Tube Clamp 24063 | 24063 || 29500
3 Cap 29373 | 29373 || 29523
4 Outlet Tube 4556 4556 4163
5 Sleeve 5648 5648 5648
6 3/16 x 1" Pin 2960-1 | 2960-1 || 2960-1
7 Bearing 2689 2689 29433
8 Washer 2955-14 | 2955-14 || 2955-14
9 Anchor 63818 38540 || 29526
10 Screw 1174 47867 1174
11 | Anchor and Bearing Assembly | 6817 39372 29530
12 Cannonball 3531 3531 3531
13 Latch Pin Assembly 2683 2683 2683
14 Bearing Retainer 29525
*o- Jumper Wire Kit 5360 5360 5360
-- Danger Decal 2527-9 | 2527-9 || 2527-9
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Boot Components

Floor Feeder Repair Parts

ULTRAPAN® Boot Assembly: 34824
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Mfg’d | Mfg’'d
6/1994 | 1/2003
thru to
1/2003 | Present
Item Description Part No | Part No
1 Boot Weldment 34811 34811
2 Agitator Assembly 34804 34804
Agitator Ball 34803 34803
3 Latch Pin Assembly 2683 2683
4 Danger Decal 2527-9 | 2527-9
5 5/16" U-Bolt 34823 | 34823
6 Tube Clamp -—- 24063
7 | Insulator Bracket Assembly 24060
8 Tube Connector -—- 2123
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Floor Feeder Repair Parts

Boot Components

ULRTAFLO® Boot: 35580

Item Description Part No
1 Boot Weldment 35587
2 Agitator Assembly 34804
3 Rotation Decal 2526-76
4 Danger Decal 2527-9
5 10-24 Lock Nut 34019
6 10-24 x 5/8" Bolt 1876
7 Latch Pin Assembly 2683
8 5/16-18 Flange Nut 8490
9 5/16-18 Nut 2145
10 5/16 U-Bolt 34823
11 Product I.D. Decal 2529-442
12 2 1/8" Clamp Kit 29775
13 Coupling 29691
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Boot Components

Floor Feeder Repair Parts

ULTRAFLO® Intake Cup Assembly (Domestic): 25167

ULTRAFLO® Intake Cup Assembly (International): 27380
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25167 27380
Mfg'd || Mfg’d Mfg’d Mfg’d
5/1989 || 5/1990 | 11/1996 | 7/2004
to thru thru to
1/2001 || 11/1996 | 7/2004 | Present
Item Description Part No || Part No | Part No | Part No
1 Intake Cup Weldment 25466 || 27383 27383 27383
2 Clamping Bolt 24552 || 24552 24552 49567
3 Spacer 24558 || 24558 24558 24558
4 7/16" Flat Washer 2955-25 || 2955-25 | 39-37177 | 39-37177
5 7/16" Lock Nut 2428 2428 2428 2428
6 Bearing Assembly 14144 14144 14144 14144
7 Actuator Rod 224571 || 29518 29518 29518
8 Restrictor Plate 37388 || 37388 37388 37388
9 Hopper Sprocket 25286 25286 25286 25286
10 | Hopper Adapter Weldment | 25165 25165 25165 25165
11 5/16-18 Wing Nut 2146 2146 2146
12 Flat Washer 5933 5933 5933
13 Baffle 27382 27382 27382
14 Bearing Spacer 28646 28646 28646 28646
15 Mounting Plate 37389 || 37389 37389 37389
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